
T E C H N I C A L  M E M O R A N D U M  

650582 CH2M 1 

Evaluation of Silica Removal Alternatives 
Mint Farm Regional Water Treatment Plant 

PREPARED FOR: City of Longview, WA & Beacon Hill Water and Sewer District  

PREPARED BY: CH2M  

DATE: May 18, 2017 

PROJECT NUMBER: 650582.03.35.13.03 

REVISION NO.: 5 

Introduction 
The City of Longview (City) and Beacon Hill Water and Sewer District (District), of Washington State 
developed the Mint Farm Regional Water Treatment Plant (MFRWTP) which includes a new 
groundwater wellfield, and treatment facilities for iron and manganese removal from the source water.  
The Mint Farm supply began operating on January 31, 2013.  Soon thereafter, some customers began 
[...]
Total $27,708,000  $19,948,000  $19,338,000  $18,340,000  $28,202,000  
* - See Detail provided in Table 5 

 
The capital costs were developed using CH2M’s parametric cost estimating system.  The cost estimates 
utilize materials estimates for each unit process as shown in Attachment C.  The cost estimating program 
does not include unit processes for Electrocoagulation, therefore a User Defined tab was developed for 
this unit process.  The Electrocoagulation capital cost estimate includes the summary costs shown in 
Table 5 which includes information provided by WaterTectonics.  In addition, the electro-coagulation 
process produces less solids, so the gravity thickener and dewatering unit process costs were reduced.  
 

Table 5. Summary Costs for Electrocoagulation Unit Process 

Cost Item Cost Estimate* 
Excavation, Foundations and Site-work $12,000 

Concrete for foundations and floors 92,000 

Masonry (CMU) Building 780,000 

Electrocoagulation Cells and Power Supplies  
(mid-point of high and low estimate provided by WaterTectonics) 

2,650,000 

EC Cells and Power Supplies Installation (25%) 663,000 

Instrumentation and Control 280,000 
Conveying Systems (Crane) 4,000 

Mechanical 620,000 

Electrical MCC Panels 286,000 

Allowance for Miscellaneous items 278,000 

Unit Process Total $5,665,000 
* Costs are rounded to the nearest $1,000. 

 



MINT FARM REGIONAL WATER TREATMENT PLANT 

 CH2M  19 

Annual O&M Costs 

Annual O&M costs were calculated based on the following assumptions: 

 The average water treatment plant flow used was 4 mgd. 

 One additional Full Time Equivalent operator would be required for each alternative. 

 One FTE costs $108,000 per year in wages and benefits. 

 Power costs were calculated at $0.08/kwh 

 Consumable costs were provided for the EC anodes and the RO membranes only.   

 Chemical costs are the same for each alternative which use chemicals. 

 All other items were expected to last through the 20 year life cycle. 

 Electrocoagulation (EC) consumables are based on costs provided by WaterTectonics at a unit cost 
of $11,021 per unit, and a consumption rate of 0.43/3 = 0.143 per day 

 RO membranes replacement was estimated every 5 years at a total cost of $2,200,000 

 Hauling and disposal of solids was calculated at $75 per ton 

 Solids content of residuals was assumed to be 50% 
 
 
Chemical costs and doses were calculated as shown in Table 6.  Annual O&M Cost estimates for the first 
year are provided in Table 7. 
 

Table 6. Annual Chemical Cost and Doses for Each Treatment Alternative 

Chemical Name Cost 
per 
dry 
ton 

 
Electro-

coagulation 
Precipitation Lime 

Softening 
Ion 

Exchange 
Reverse 
Osmosis 

Sodium Aluminate, 
as Al 

 
$1,692 

 
Dose, mg/L 

 

40    
    Cost per Yr 

 
$618,000    

Sulfuric Acid $392 Dose, mg/L  
 

98   20 

    Cost per Yr 
 

$507,000   $151,000 
 Sodium Hypochlorite  $2,213 Dose, mg/L 

 
   2.5 

    Cost per Yr 
 

   $107,000 

 Carbon Dioxide  $59 Dose, mg/L 
 

 80   
    Cost per Yr 

 
 $70,000   

 Sodium Hydroxide  $1,226 Dose, mg/L 
 

  113 25 

    Cost per Yr 
 

  $2,671,000 $591,000 

 Lime, Hydrated  $331 Dose, mg/L 
 

 80   
    Cost per Yr 

 
 $510,000   

 Soda Ash  $298 Dose, mg/L 
 

 50   
    Cost per Yr 

 
 $287,000   

Magnesium Chloride $845 Dose, mg/L 
 

 199     
Cost per Yr 

 
 $3,241,000   

Sodium Chloride $110 Dose, mg/L 
 

  133    
Cost per Yr 

 
  $282,000  

Sodium Bisulfite $1,090 Dose, mg/L 
 

   2.5 
    Cost per Yr 

 
   $53,000 

Total Chemical Cost Per Year (2017) $0 $ 1,125,000 $1,125,000 $4,108,000 $2,953,000 

 



MINT FARM REGIONAL WATER TREATMENT PLANT 

20 CH2M  

 

 

 

Table 7. Annual O&M Costs for Silica Removal Alternatives (2017) 

Alternative Electro-
coagulation 

Precipitation Lime Softening Ion Exchange Reverse 
Osmosis 

Power Cost $159,000  $1,000  $2,000  $2,000  $33,000  

Labor Cost 108,000 108,000 108,000 108,000 108,000 
Chemical Cost -    1,125,000  4,108,000  2,953,000  902,000  

Consumables Cost 577,000  -    -    -    440,000  

Residuals Disposal Cost 59,000  77,000  105,000  255,500   
Total Annual O&M Cost $903,000  $1,311,000  $4,323,000  $3,319,000  $1,483,000  

 

Life Cycle Costs 
Life Cycle Costs for operating the system for 20 years are presented in Table 8.  This analysis includes the 
assumption that City/District would finance the new treatment for 20 years, with a financing of the 
capital cost at 4% interest, and inflation rate for the O&M costs at 3%, and assuming no increase in 
water demand (additional treatment needs).  As shown, the lowest alternative lifecycle cost is 
Precipitation, although the lifecycle cost for Electrocoagulation is essentially the same.  

 

Table 8.  20 Year Life Cycle Costs for Mint Farm Modifications, Silica Removal 

Alternative Electrocoagulation Precipitation Lime Softening Ion Exchange Reverse Osmosis 

Annualized Capital Cost $2,039,000  $1,468,000  $1,423,000  $1,349,000  $2,075,000  

Annual O&M Cost 903,000  1,311,000  4,323,000  3,319,000  1,483,000  

20-Year Life Cycle Cost $65,044,000  $64,587,000  $144,621,000  $116,163,000  $81,349,000  

Monthly cost per ERU – 
(Year 1) $12.32  $12.23  $27.39  $22.00  $15.41  

Monthly costs per ERU are based on a total of 22,000 ERU’s between the City and District. 

 

Evaluation Criteria 
To provide a decision model, an evaluation method using non-financial criteria was developed. The 
criteria and weighting factors were provided by the City and District staff.  Evaluations were scored by 
CH2M staff.  The core evaluation criteria and weightings are shown in Table 9.   

Environmental criteria were weighted as eight percent of the total and was comprised of chemical use, 
waste streams, and resources waste or carbon footprint.  Economic Criteria was weighted at twenty 
seven percent of the total and included capital, annual O&M, and customer affordability.  Water Quality 
Aesthetics and Health was weighted at thirty five percent of the total and included silica reduction, 
hardness reduction, and secondary impacts.  Technical criteria was weighted at thirty percent of the 
total and included operability and reliability of the process, safety, distribution system impacts, and the 
overall footprint or site impact. 



MINT FARM REGIONAL WATER TREATMENT PLANT 

 CH2M  21 

 

 

Table 9 – Evaluation Criteria and Weighting for Silica Removal Treatment Options 

No. Evaluation Criteria Weighting 
Factor 

1 Environment 8% 
  a.       Chemical use 2% 

  b.       Waste streams, solids handling, disposal methods (Columbia River outfall) 4% 

  c.       Resource waste - water use/inefficiency (RO), electricity (double pumping), carbon 
footprint 

2% 

2 Economic 27% 
  a.       Capital Cost 8% 

  b.       O&M Cost 8% 

  c.       Rate impacts (ability to fund)  11% 

3 WQ Aesthetics/Health 35% 
  a.       Silica reduction 25% 

  b.      Hardness reduction 5% 

  c.       Secondary benefit or detriment (chloramine removal vs. mineral stripping) 5% 

4  Technical 30% 
  a.       Operability & Reliability (proven technology) 10% 
  b.       Safety 5% 

  c.       Distribution system impacts 5% 

  d.       Ability to add WTP and/or silica removal capacity; Wellfield encroachment 10% 

 

Evaluation of the Alternatives 
Alternatives were rated 1 to 5 for each evaluation criteria.  1 was the worst outcome and a rating of 5 
was the best outcome.  The results of the evaluation are summarized in Table 10.   Electrocoagulation 
was rated highest for chemical use (for lack thereof), followed by Precipitation and Reverse Osmosis.  
Lime softening and Ion Exchange were ranked the lowest. 

For waste streams, Electrocoagulation and Precipitation were rated the highest.  Lime softening and Ion 
Exchange were rated lower because of large amounts of sludge and regeneration waste, respectively.  
Reverse Osmosis was rated the lowest. 

For efficiency, the ratings were similar to the waste streams ratings, with the exception of Ion Exchange 
which got a slightly higher rating since most of its regeneration waste is salt or chemical and not water. 

Capital costs, O&M costs and rate impacts were rated based on their actual costs, discussed previously. 

Silica reduction ratings were based on the testing conducted, with the exception of Ion Exchange, which 
was rated based on experience with Ion Exchange and demineralization systems at full scale operations.  

Hardness reduction was also based on the testing results, and full-scale experience for Ion Exchange.  
Secondary benefits were rated highest for Lime Softening and Reverse Osmosis, based on the removal 
of organic nitrogen and other materials during pilot testing (note at full scale, Reverse Osmosis would 
include a 25% bypass, so some raw water minerals would still be present).  Ion Exchange was rated the 
lowest, because the process would include the replacement of calcium and magnesium with sodium.   

Electrocoagulation was rated the highest for safety, based primarily on the reduced amount of 
chemicals required, compared to the other options. 

Distribution system impacts were very similar to the secondary benefit scores. 

Footprints (building sizes) were rated based on their conceptual design footprints. 

 



MINT FARM REGIONAL WATER TREATMENT PLANT 

22 CH2M  

 

Table 10 – Evaluation Ratings (5 is best, 1 is worst) 

No. Evaluation 
Criteria 

Weighting 
Factor 

Electrocoagulation Precipitation Lime 
Softening 

Ion 
Exchange 

Reverse 
Osmosis 

1 Environment 8% 
     

  a.       Chemical use 2% 5 3 2 2 3 

  b.       Waste 
streams, solids 
handling, disposal 
methods (Columbia 
River outfall) 

4% 4 4 2 2 1 

  c.       Resource 
waste - water 
use/inefficiency 
(RO), electricity 
(double pumping), 
carbon footprint 

2% 4 4 2 3 1 

2 Economic 27% 
     

  a.       Capital Cost 8% 3 4 4 5 2 

  b.       O&M Cost 8% 5 4 1 2 1 

  c.       Rate impacts 
(ability to fund)  

11% 4 4 1 2 3 

3 WQ 
Aesthetics/Health 

35% 
     

  a.       Silica 
reduction 

25% 5 5 2 2 5 

  b.      Hardness 
reduction 

5% 1 1 3 4 4 

  c.       Secondary 
benefit or detriment 
(organic nitrogen 
removal vs. mineral 
stripping) 

5% 3 3 4 1 4 

4  Technical 30% 
     

  a.       Operability & 
Reliability (proven 
technology) 

10% 2 5 3 3 3 

  b.       Safety 5% 4 3 3 2 3 

  c.       Distribution 
system impacts 

5% 3 3 4 1 4 

  d.       Ability to add 
WTP and/or silica 
removal capacity; 
Wellfield 
encroachment 
impact 

10% 4 4 3 4 3 

 

The individual ratings were then multiplied by their weighting factor to provide a weighted score.  The 
combined weighted scores are shown in Figure 15, summarized by each category of evaluation criteria.  
Figure 15 also includes the cost per equivalent residential unit (ERU) per month.   

 
 
 



MINT FARM REGIONAL WATER TREATMENT PLANT 

 CH2M  23 

 

 
 

 

Design Criteria and Plant Layout for Top Two Alternatives 
As Electrocoagulation and Precipitation are both the lower cost and highest non-financial ranked 
alternatives, these two options were taken to the next step of further evaluation.  Table 11 lists the 
preliminary design criteria for the silica removal facilities using Precipitation or Electrocoagulation.  Both 
the precipitation and the electrocoagulation alternatives share the same design criteria for rapid mixing, 
flocculation, clarification, pumping and solids handling. 

 

 

Table 11 – Preliminary Design Criteria for Silica Removal Facilities, Initial Capacity 12 MGD, Expandable to 18 MGD 

Item Precipitation Electrocoagulation 
Rapid Mix, Flocculation and Clarification 

Rapid Mix, No Trains 2 2 

Mixer HP, each 10 10 

Velocity Gradient, G sec-1 2,000 2,000 

0.34 0.30 0.16 0.18 0.12

1.08 1.08

0.51
0.78

0.57

1.45 1.45

0.85
0.75

1.65

0.95 1.20

0.95
0.85

0.95

ELECTROCOAGULATION PRECPITATION LIME SOFTENING ION EXCHANGE REVERSE OSMOSIS

W
ei

gh
te

d
 R

an
ki

n
g 

Sc
o

re

Silica Removal Alternative

Figure 15:  City Longview, WA
Evaluation of Silica Removal Alternatives, Combined Weighted Rankings

Environment Economic Water Quality Technical

$12.32  $12.23      $27.39  $22.00  $15.41  

Cost per ERU/month 



MINT FARM REGIONAL WATER TREATMENT PLANT 

24 CH2M  

Item Precipitation Electrocoagulation 
Mag meter, No 1 1 

Flow control Valve, No. 1 1 

Hoist, No 1 1 

Building for Rapid Mixing CMU, 880 SF CMU, 880 SF 
Flocculation Trains, No 2 2 

Hydraulic Detention Time, min 20 at max flow 20 at max flow 

Stages, No. 2 2 

Flocculator, Type Vertical Paddle Wheel Vertical Paddle Wheel 

Cover for Floc Basins Roof Shelter, 1800 SF Roof Shelter, 1800 SF 

Lamella Plate Settler, No Trains 2 2 

Plate dimensions 10’ x 5’ 10’ x 5’ 
Plate loading rate, gpm/sf 0.3 0.3 

Sludge Collector, No. 1 per train 1 per train 

Side Water Depth 15’ 15’ 

Cover Roof Shelter, 6,300 SF Roof Shelter, 6,300 SF 

Chemical Building 

 No. Chemicals Added 2  

Sodium Aluminate Bulk Tanks, No. 2 – 12’ by 16’  

Sodium Aluminate Chemical Pumps, No. 2  
Sodium Aluminate Solution Strength 48%  

Storage at average flow, Days 36  

Sulfuric Acid Bulk Tanks, No. 2  

Sulfuric Acid Chemical Pumps, No. 2  

Sulfuric Acid Solution Strength 93%  

Storage at average flow, Days 40  

Electrocoagulation Building   
No. of Power Supplies  12 

No. of Electrocoagulation Cells  12 

Building Size, Sq ft  5,000 

Solids Handling 

Gravity Thickener, No 2 2 

Sludge Depth, ft 5 5 

Clearwater Depth, ft 10 10 
Diameter, ft each 55 55 

Loading rate, gpd/sf 300 300 

Influent solids conc., % 0.25% 0.25% 

Sludge Building, sq ft CMU, 860 Sq ft CMU, 860 Sq ft 

Centrifuge, No 2 2 

Inlet Sludge Concentration, % 3% 3% 

Dewatered Cake, % solids 25% 25% 
Polymer Dose, lbs/ton 10 to 20 10 to 20 

Polymer Storage 3 – 400 gallon totes 3 – 400 gallon totes 

Polymer Storage at average flow, days 40 40 

Truck lane, length x width 70’ x 20’ 70’ x 20’ 

Pump Station 

No. Pumps 3 3 

Capacity, Each 6 mgd 6 mgd 
Total, Dynamic Head, Ft 60 60 

Pump Station Building CMU, 600 sq ft CMU, 600 Sq Ft 

 

A general arrangement of facilities is shown on Figure 16 for the precipitation alternative.  Figure 17 
shows the general arrangement for the electrocoagulation alternative. 



MINT FARM REGIONAL WATER TREATMENT PLANT 

 CH2M  25 

PRINTED

5/10/2017 
10:46

1

FILENAME: LONGVIEWSILICALAYOUT.VSDX

DSGN

DR

CHK

APVD

P MUELLER

P MUELLER

 

 

© CH2M HILL 2012. ALL RIGHTS RESERVED. 

THIS DOCUMENT, AND THE IDEAS AND DESIGNS INCORPORATED 
HEREIN, AS AN INSTRUMENT OF  PROFESSIONAL SERVICE, IS T HE 

PRO PERTY O F CH2M HILL AND IS NOT TO BE USED, IN WHOLE OR IN 
PART, FOR ANY OTHER PROJECT WITHOUT THE WRIT TEN 

AUT HORIZAT ION OF CH2M HILL

REUSE OF DOCUMENTS

CITY OF LONGVIEW, WA

SILICA REMOVAL LAYOUT

GENERAL ARRANGMENT

PRELIMINARY SITE LAYOUT 
OF PRECIPITATION ALTERNATIVE

SHEET

DWG
NO.

DATE

REV

 

 

 

MAY 10, 2017 10:46

 

 

 

 

 

RAPID MIX

THICKENER THICKENER

FLOCCULATION & 
PLATE SETTLERS

CHEMICALS

SLUDGE 
DEWATERING

 

Figure 16 – Preliminary Layout of Silica Removal Facilities using Precipitation 

 PRINTED

5/10/2017 
10:52

1

FILENAME: LONGVIEWSILICALAYOUT.VSDX

DSGN

DR

CHK

APVD

P MUELLER

P MUELLER

 

 

© CH2M HILL 2012. ALL RIGHTS RESERVED. 

THIS DOCUMENT, AND THE IDEAS AND DESIGNS INCORPORATED 
HEREIN, AS AN INSTRUMENT OF  PROFESSIONAL SERVICE, IS T HE 

PRO PERTY O F CH2M HILL AND IS NOT TO BE USED, IN WHOLE OR IN 
PART, FOR ANY OTHER PROJECT WITHOUT THE WRIT TEN 

AUT HORIZAT ION OF CH2M HILL

REUSE OF DOCUMENTS

CITY OF LONGVIEW, WA

SILICA REMOVAL LAYOUT

GENERAL ARRANGMENT

PRELIMINARY SITE LAYOUT OF 
ELECTROCOAGULATION ALTERNATIVE

SHEET

DWG
NO.

DATE

REV

 

 

 

MAY 10, 2017 10:52

 

 

 

 

 

RAPID MIX

THICKENER

THICKENER

FLOCCULATION & 
PLATE SETTLERS

SLUDGE 
DEWATERING

ELECTRO-
COAGULATION

 

Figure 17 – Preliminary Layout of Silica Removal Facilities using Electrocoagulation 



MINT FARM REGIONAL WATER TREATMENT PLANT 

26 CH2M  

 

Recommendation 
It is noted that the Electrocoagulation and Precipitation alternative treatment processes have weighted 
rankings and costs that are essentially similar.  The Precipitation alternative has been used extensively 
by municipal systems to treat multiple types of water, and by many industries specifically for silica 
removal. The Precipitation alternative, however, requires more chemicals for treatment than does the 
Electrocoagulation option.   

Electrocoagulation applications in municipal systems are very rare.  The National Sanitation Foundation, 
which is the organization that certifies elements and chemicals used in drinking water treatment as safe, 
does not even have a category developed for Electrocoagulation.  The Washington State Department of 
Health Drinking Water Program (WDOH) will require NSF or ANSI certification of all elements used in the 
water treatment plant that are in contact with drinking water.  Obtaining ANSI or NSF certification is not 
viewed as a fatal flaw, because it is believed that certification could be obtained, although it would take 
time to acquire such status.  Rather, the lack of certification demonstrates how relatively new, the 
Electrocoagulation technology is to the drinking water industry.  Further, Electrocoagulation has not 
been used in the capacity needed for the Mint Farm system.  If Electrocoagulation were chosen, this 
would be the largest application developed. 

It is our recommendation that if the City and District wish to further evaluate Electrocoagulation 
treatment, that significant due diligence should be performed before proceeding with design of this 
alternative.  Large scale industrial sites should be visited, a plan for ANSI/NSF certification should be 
developed by one or more potential equipment suppliers, as well as obtaining an understanding of how 
the equipment suppliers will scale up equipment from their traditional market.  A pilot test would also 
be recommended for longer term demonstration of Electrocoagulation performance.   

Precipitation could proceed directly to a project report for WDOH approval followed by design of the 
facility.  Additional bench testing would be beneficial to identify a chemical feed system which can be 
optimized or if alternative pH adjustment approaches like carbon dioxide would be effective.  Based on 
these considerations, precipitation is the recommended alternative for implementation of silica 
removal, especially if treatment is desired to be accomplished in the near term. 

 

  



MINT FARM REGIONAL WATER TREATMENT PLANT 

 CH2M  27 

 
 
References 

1. USGS Survey Bulletin 1413, October 10, 1976. 
2. Behrman, A.S. and A. Gustafson, Removal of Silica from Water, Industrial and Engineering Chemistry, 

32 (1940) 468-472.  
3. Al-Rehaili, A.M., Comparative chemical clarification for silica removal from RO groundwater feed, 

Desalination 159 (2003), 21-31.  
4. Stewart, T. Nyman, M, and Altman, S. J., Coagulation Chemistries for Silica Removal from Cooling 

Tower Water, Sandia National Laboratories, February 2011. 
5. Myers, P., Behavior of Silica in Ion Exchange and Other Systems, IWC-99-64, 1999. 
6. Baygents, J. C., and Farrell, J.,  Electrocoagulation and Water Sustainability, Silica and Hardness 

Control, Department of Chemical and Environmental Engineering, University of Arizona, June 26, 
2008. 

7. Personal Communication, Denny Eames, P.E., Technical Director, WaterTectonics, August 18, 2016. 

 
 


